
CITY OF SUNNYVALE 

MASTER PLAN AND PRIMARY TREATMENT DESIGN 

TECHNICAL MEMORANDUM 
SECONDARY TREATMENT: 

MASTER PLAN 
FINAL 

September 2014 

Prepared By:______________________ 
Anne Conklin 

Reviewed By:______________________
Jamel Demir 

Reviewed By:______________________
J. B. Neethling 

2 7 0 0  Y G N A C I O  V A L L E Y  R O A D  •  S U I T E  3 0 0 •  W A L N UT  C R E E K ,  C A L IF O R N I A  9 4 5 9 8   •   ( 9 2 5 )  9 3 2 - 1 7 1 0  •  F A X  ( 9 2 5 )  9 3 0 - 0 2 0 8  
Cl i en t / CA /S unny v a l e /92 65A 0 0/D e l i v e r ab l es / Mas te r P l an / MP  –  S ec on da ry  T r ea tm ent /T M - S ec o nda ry  T rea t men t  - Mas te r P l a n .doc x  





CITY OF SUNNYVALE 

MASTER PLAN AND PRIMARY TREATMENT DESIGN 

TECHNICAL MEMORANDUM 

SECONDARY TREATMENT: 
MASTER PLAN 

TABLE OF CONTENTS 

Page No. 

1.0 INTRODUCTION.......................................................................................................... 1 

2.0 SUMMARY OF FINDINGS AND RECOMMENDATIONS .......................................... 1 

3.0 BACKGROUND ........................................................................................................... 2 
3.1 Regulatory Considerations/Implications .......................................................... 3 
3.2 SIP Recommendations .................................................................................... 6 
3.3 Alternative Technologies ............................................................................... 10 

4.0 FATAL FLAW SCREENING ...................................................................................... 10 
4.1 Design Criteria ............................................................................................... 12 
4.2 Screening Results .......................................................................................... 13 

5.0 COMPARISON OF CAS AND MBR .......................................................................... 14 
5.1 Design Criteria ............................................................................................... 16 
5.2 Analysis .......................................................................................................... 17 

6.0 ALTERNATIVE REFINEMENT.................................................................................. 21 
6.1 Diurnal Equalization ....................................................................................... 21 
6.2 Implications of the High Nitrogen Load Scenario .......................................... 25 
6.3 Alternatives to Treat Phosphorus .................................................................. 25 
6.4 Alternatives to Meet a Total Nitrogen Limit of 3 mg/L ................................... 26 

7.0 IMPLEMENTATION CONSIDERATIONS ................................................................. 28 
7.1 Options for Phasing ....................................................................................... 28 
7.2 Site Considerations ........................................................................................ 36 

8.0 FINDINGS/RECOMMENDATIONS ........................................................................... 37 

LIST OF APPENDICES 

A – Process Alternatives Review Workshop Minutes and Slides – October 15th, 2013 
B – Cost Backup Information 
C – Model Output 
D – MBR Site Layout 

i September 2014 – FINAL 
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP – Secondary Treatment /TM - Secondary Treatment - Master Plan.docx 



LIST OF TABLES 

Table 1 Comparison of Master Plan and SIP Recommendations .................................. 2 
Table 2 Effluent Quality Goals......................................................................................... 3 
Table 3 Design Criteria .................................................................................................. 12 
Table 4 Process Sizing .................................................................................................. 12 
Table 5 High Level Screening ....................................................................................... 14 
Table 6 Design Criteria for Plant Replacement CAS and MBR Alternatives ............... 17 
Table 7 CAS and MBR Comparison ............................................................................. 18 
Table 8 Capital Cost Comparison ................................................................................. 19 
Table 9 O&M Cost Comparison .................................................................................... 19 
Table 10 Evaluation of CAS and MBR ............................................................................ 20 
Table 11 Equalization Basin Cost Estimate .................................................................... 21 
Table 12 Implications of the High Nitrogen Load Scenario ............................................ 25 
Table 13 Alternatives to Treat Phosphorus..................................................................... 28 
Table 14 Phasing Comparison ........................................................................................ 33 
Table 15 Expected Effluent Quality in 2025 with Split Flow AS Alternative ................... 33 
Table 16 Present Worth Summary .................................................................................. 34 
Table 17 Summary of Project Elements Through 2025.................................................. 36 

LIST OF FIGURES 

Figure 1 Existing Plant Process Flow Diagram ................................................................ 4 
Figure 2 Anticipated Nitrogen Compliance Schedule ...................................................... 5 
Figure 3 Maximum Month Flows Relative to Nitrogen Effluent Limits ............................. 7 
Figure 4 SIP Recommended Plant Replacement CAS Alternative (Alternative 2).......... 8 
Figure 5 SIP Peer Review FGR/Wetlands Alternative (Alternative 5) ............................. 9 
Figure 6 Master Plan Peer Review Aerated Lagoon Alternative (Alternative 6) ........... 11 
Figure 7 CAS and MBR Process Configurations. .......................................................... 15 
Figure 8 Diurnal Equalization Storage Volume .............................................................. 22 
Figure 9 Proposed Equalization Location....................................................................... 23 
Figure 10 Primary Equalization Flow Schematic.............................................................. 24 
Figure 11 Actiflo™ Schematic .......................................................................................... 27 
Figure 12 Split Treatment Concept................................................................................... 30 
Figure 13 Split Flow Treatment Flow Schematic.............................................................. 31 
Figure 14 Expected Yearly TN Load With Split Treatment. ............................................. 32 
Figure 15 Cash Flow Summary for Full Treatment CAS and Split Flow CAS ................. 35 

ii September 2014 – FINAL 
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP – Secondary Treatment /TM - Secondary Treatment - Master Plan.docx 



Technical Memorandum 
SECONDARY TREATMENT: MASTER PLAN 

1.0 INTRODUCTION 
This technical memorandum (TM) presents an analysis and selection of process 
alternatives for secondary treatment at the City of Sunnyvale’s (City’s) Water Pollution 
Control Plant (WPCP). The selected secondary treatment process proposed for the WPCP 
is based on providing the needed improvements through buildout (2035) to meet the City’s 
goals and objectives. The recommendations presented herein are an update to and 
expansion of the recommendations included in the City’s WPCP Strategic Infrastructure 
Plan (SIP).  

The evaluation was completed using a three step process: (1) a one-week internal peer 
review was held on September 9th through 12th, 2013 which was attended by process 
experts from the Carollo/HDR team; (2) a two-day workshop on October 14th and 15th, 
2013, during which time the Carollo/HDR team presented the recommended liquid and 
solids treatment processes to the City staff and (3) a one-day workshop on January 24, 
2014, during which time the Carollo team presented the split-treatment alternatives. The 
key findings and recommendations developed for the secondary treatment process are 
summarized in this TM, as well as in the October workshop meeting minutes and 
presentation slides included in Appendix A. 

2.0 SUMMARY OF FINDINGS AND RECOMMENDATIONS 
The key findings and recommendations for the secondary treatment process include: 

• A conventional Modified Ludzack Ettinger (MLE) activated sludge (CAS) process
provides the process needs to accommodate future regulatory limits for nitrogen, and
combined with chemically enhanced primary treatment (CEPT), will be able to
accommodate future regulatory limits for phosphorus. In addition, the CAS alternative
has the lowest net present value (NPV) when compared to the membrane bioreactor
(MBR) alternative, therefore the CAS process will be utilized for finalizing the site
layout considerations.

• To minimize site impacts, 8 million gallons (MGal) of diurnal equalization is
recommended within the existing pond space.

• The project team recommends setting aside footprint for a fifth aeration basin that
would provide the additional aeration basin capacity should the projected 2035
ammonia loads be higher than the 4,850 ppd anticipated with the design ammonia
load scenario. The fifth aeration basin would provide capacity to treat the projected
2035 high ammonia load scenario of 6,200 ppd.

1 September 2014 – FINAL 
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP – Secondary Treatment /TM - Secondary Treatment - Master Plan.docx 



• The project team recommends setting aside footprint for a future denitrification filter
that could provide the ability to meet possible future total nitrogen limits of
3 milligrams per liter (mg/L).

• Due to uncertainties in flow and load projections as well as future regulations, the City
has tentatively decided to phase in secondary treatment by utilizing a split-flow
treatment approach to better manage cash flow expenditures. This approach would
allow the City to initially build a smaller CAS facility and continue to use their existing
process to treat a portion of the flow.

Table 1 provides a comparison of the secondary treatment recommendations presented in 
this TM with the Plant Replacement – CAS alterative from the SIP.   

Table 1 Comparison of Master Plan and SIP Recommendations 
Master Plan and Primary Treatment Design 
City of Sunnyvale 

Process/ 
Technology SIP (2011) 

Master Plan  
(this Study) (2014)

Reason for 
difference 

Secondary 
Treatment 

• CAS • CAS No difference 

Aeration Basins • 7 x 2 MGal basins • 4 x 2.6 MGal
basins 

• CaRRB increases
inventory

• Lower assumed
Yield in Master
Plan

Blowers Building and 
Blowers 

• 1000 sf building
• 2 x 525 hp (5500

scfm) blowers

• 4800 sf building
• 6 x 300 hp (3000

scfm) blowers, 5
duty, 1 standby

Basis for original SIP 
assumptions 
unknown. 

Secondary Clarifiers • 3 x 9503 sf
clarifiers

• 6 x 6400 sf
clarifiers

Basis for original SIP 
assumptions 
unknown. 

Return Activated 
Sludge (RAS) Pump 
Station 

• 5 x 50 hp, 3 duty, 2
standby

• 5 x 50 hp, 4 duty, 1
standby

Basis for original SIP 
assumptions 
unknown. 

Waste Activated 
Sludge (WAS) Pump 
Station 

• No information
available

• 3 x 15 hp (540
gpm), 2 duty, 1
standby

Basis for original SIP 
assumptions 
unknown. 

3.0 BACKGROUND 
Secondary treatment at the WPCP occurs in a mixed system consisting of natural and 
engineered processes. Currently primary effluent is sent to a 440-acre facultative pond 
system that was constructed in 1965. The two facultative ponds provide biological oxidation 
of the soluble organic material that remains in the wastewater after primary clarification. 
The ponds also play an important role in the conversion of ammonia to nitrate during the 

2 September 2014 – FINAL 
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP – Secondary Treatment /TM - Secondary Treatment - Master Plan.docx 



warm summer months. Typically, the pond effluent is then pumped to one of three fixed 
growth reactors (FGRs) constructed in 1975. The FGRs are designed to further nitrify the 
wastewater prior to discharge. Typically, the FGR effluent then flows to the dissolved air 
flotation thickening (AFT) process, also constructed in 1975. The AFTs are used to remove 
suspended solids, consisting primarily of algae cells produced in the ponds and bacterial 
solids that have sloughed off the media in the FGRs. The current process flow diagram is 
summarized in Figure 1.  

This section will summarize the current and future regulatory considerations, the secondary 
treatment recommendations from the SIP, the SIP Peer Review and other secondary 
treatment alternatives recommended at the internal peer review CAMP®. 

3.1 Regulatory Considerations/Implications 

The City’s current NPDES permit was issued in 2009 and expires in 2014. Table 2 
summarizes the effluent limits for total suspended solids (TSS), carbonaceous biochemical 
oxygen demand (CBOD) and ammonia. The City has been in discussions with the Regional 
Board and believes that the upcoming permit (2014) would have similar effluent limits and 
would impose no total nitrogen (TN) limits. The team believes that the next permit (to be 
issued around the year 2019) will probably hold the effluent TN load to current levels. It is 
anticipated that the following permit (issued around the year 2024) would probably give the 
City a 10-year compliance period to meet a new TN limit, with a new limit in place by the 
year 2034. Figure 2 summarizes the project teams current understanding of the progression 
in nitrogen regulations over-layed by the City’s permitting cycle.  

Table 2 Effluent Quality Goals 
Master Plan and Primary Treatment Design 
City of Sunnyvale 

Description Current Permit Anticipated ~ 2035 Possible ~ 2050 
TSS 20 mg/L monthly 

30 mg/L daily 
No change No change 

CBOD 10 mg/L monthly 
20 mg/L daily 

No change No change 

Ammonia – winter 
(October – May) 

18 mg/L monthly 
26 mg/L daily 

2 mg/L monthly 
5 mg/L daily 

No change 

Ammonia – summer 
(June – September) 

2 mg/L monthly 
5 mg/L daily 

2 mg/L monthly 
5 mg/L daily 

No change 

Total Nitrogen NA 8 mg/L 3 mg/L 

Total Phosphorus NA 1 mg/L No change 

3 September 2014 – FINAL 
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP – Secondary Treatment /TM - Secondary Treatment - Master Plan.docx 



sun0914f1-9265.ai

Figure 1
EXISTING PLANT PROCESS FLOW DIAGRAM

SECONDARY TREATMENT
MASTER PLAN AND PRIMARY TREATMENT DESIGN

CITY OF SUNNYVALE

Dewatering Return

FGRs 

AFTs 



sun0914f2-9265.ai

Figure 2
ANTICIPATED NITROGEN COMPLIANCE SCHEDULE

SECONDARY TREATMENT
MASTER PLAN AND PRIMARY TREATMENT DESIGN

CITY OF SUNNYVALE

Legend

Future ?

Implementation

Compliance Required

Watershed Permit/TN Load Allocation 

Watershed Permit Special Studies 

SF Bay Numeric Nutrient Endpoint (NNE)
Study – (SFEI) 

WLAs/CEQA/Functional Equivalent
Document 

New Nitrogen Discharge Restrictions 

TN < 8 mg/L Limit

TN < 3 mg/L Limit

Permit Cycle

2014 2019 2024 2029 2034 2039



It is anticipated that a new secondary treatment process would be online by approximately 
2023, and that sometime between 2023 and 2034 the WPCP would need to meet a year 
round ammonia limit of 2 mg/L. Additionally, by 2034 a year round total nitrogen limit of 
8 mg/L would need to be met. Figure 3 describes the assumed compliance schedule.  

3.2 SIP Recommendations 

The SIP considered a variety of options to provide process reliability to meet nitrification 
[...]
the vast majority of the volatile fatty acids present in the primary effluent and therefore 
either the anoxic zones will need to increase in size or a supplemental carbon source will 

25 September 2014 – FINAL 
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP – Secondary Treatment /TM - Secondary Treatment - Master Plan.docx 



be required to denitrify. However, due to the limited site space, BPR would not fit on the 
site. Although BPR was initially ruled out due to site footprint considerations, footprint for an 
additional basin is being set aside should the influent ammonia loads be higher than 
planned. If this footprint is not needed for high influent ammonia loads, it could be used to 
provide the needed footprint for BPR and combined with phosphorus (i.e., struvite) 
harvesting, methanol and operation at an aerobic SRT of 5 days could be able to meet the 
projected effluent limits for nitrogen and phosphorus. To support BPR, the site layout 
includes space reserved for phosphorus harvesting.  

Two options were considered for chemical phosphorus removal: 

• Actiflo™: a ballasted flocculation system (Figure 11) that would require about 6 feet
of head and would be placed between the secondary clarifiers and the filters. This
process operates at a hydraulic loading rate of 25 gpm/sf and can meet the design
total phosphorus limits 1 mg/L.

• Chemically Enhanced Primary Clarification (CEPT): by adding ferric and polymer,
the primary clarifiers can reduce the phosphorus concentration sufficiently low to meet
a total phosphorus limit of 1 mg/L. However since CEPT

Table 13 summarizes the capital and operating costs of the two chemical removal options: 
Actiflo™ and CEPT. The costs presented in Table 13 assume that phosphorus is removed 
with ferric chloride in both alternatives. If the City decides to switch to UV disinfection, the 
addition of ferric chloride will lead to lower UV transmittance. To avoid this interference, the 
City may need to switch from ferric chloride to alum. Additionally, since CEPT will also 
remove BOD that would be required by the denitrification process, methanol will be required 
in the aeration basin to meet a total nitrogen limit of 8 mg/L. Modeling suggests that no 
additional aeration basins will be required for this alternative. 

The Actiflo™ alternative had the higher capital cost, and the NPV of the operating and 
maintenance cost for the CEPT alternative was slightly higher, such that the CEPT 
alternative had the lowest overall NPV. Additionally, the CEPT alternative had several non-
cost benefits including a smaller footprint and hydraulic considerations. These cost and 
non-cost factors resulted in the selection of CEPT as the alternative to meet a total 
phosphorus limit of 1 mg/L by 2034. Also as the result of increased primary clarifier TSS 
removal, CEPT offers the additional benefit of increased methane production from the 
anaerobic digestion process, which can be used to generate electricity as part of a cogen 
facility. To support chemical phosphorus removal with CEPT, the site layout includes space 
reserved for chemical dosing at the primary clarifiers and the dual media filters.  

6.4 Alternatives to Meet a Total Nitrogen Limit of 3 mg/L 

As presented in Table 2, the WPCP may need to meet a TN of 3 mg/L beyond the planning 
period or sometime in the 2040 to 2050 timeframe. This level of effluent TN cannot be 
achieved in the aeration basins alone and thus it was assumed that denitrification filters 
would be required. Denitrification filters are a proven attached growth processes that has  

26 September 2014 – FINAL 
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP – Secondary Treatment /TM - Secondary Treatment - Master Plan.docx 



sun0914f11-9265.ai

Figure 11
ACTIFLOTM SCHEMATIC

SECONDARY TREATMENT
MASTER PLAN AND PRIMARY TREATMENT DESIGN

CITY OF SUNNYVALE

Coagulation
Tank

Maturation
Tank

Injection
Tank

Injection
Tank

Maturation
Tank

Tube Settler
with Scraper



Table 13 Alternatives to Treat Phosphorus 
Master Plan and Primary Treatment Design 
City of Sunnyvale 
Description Actiflo™ CEPT 

Capital 
Actiflo $8.9M± (2) NA 
Chemical dosing system NA $1M±(3) 

  Total $8.9M± $1M± 
O&M(4) 

Ferric Chloride $830,000/yr(5) $975,000/yr(6) 
Polymer $41,000/yr(5) $16,000/yr(6) 
Methanol(7) NA $98,000/yr 
Pumping $123,000/yr(8) NA 
Total $994,000/yr $1,089,000/yr 
Present Worth of O&M(9) $13.8M± $15.1M± 

NPV $22.7M± $16.1M± 
Notes:  
(1) Costs based on AACE Class 5, Concept Screening, estimated level of accuracy -50% to +100%, 

year 2035 flows and loads with the design influent ammonia scenario. Costs are for alternative 
comparison only and exclude common facilities. 

(2) Cost for a 30 mgd Actiflo™ system. 
(3) Allowance.  
(4) Costs shown in current dollars for year 2025 flows.  
(5) Based on initial discussions with Kruger (FeCl3 = 56 mg/L). Planning value, actual dose target 

would need to be determined with Jar Testing.  
(6) Assumed Fe/OP molar ratio of 2. 
(7) Based on a methanol dose of 10 mg/L as COD.  
(8) Based on power requirements for Actiflo™ at the Rock Creek AWWTF. 
(9) Based on a 20-year payback, real discount rate of 3.8%. 

been successfully used to achieve nitrogen removal to this level. The Dravo Corporation 
initially patented and marketed single media, downflow, deep bed denitrification filters. 
Since then, the product licenses have since been sold to Tetra Engineered Systems. These 
filters typically follow secondary clarification and combine tertiary filtration with secondary 
denitrification. This process requires that nitrification be provided upstream. They also 
require a source of carbon, usually methanol, be added. This process will provide nearly 
complete denitrification unless split treatment is practiced. Denitrification filters are unique 
in that they provide both suspended solids removal and nitrogen removal. For planning 
purposes, a 10,500 sf area on the WPCP site was set aside for future denitrification filters 
and methanol feed facilities.  

7.0 IMPLEMENTATION CONSIDERATIONS 
7.1 Options for Phasing 

Due to uncertainties in growth and future regulations, the project team looked at the 
implications of phasing in the Plant Replacement CAS alternative to help manage cash flow 

28 September 2014 – FINAL 
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP – Secondary Treatment /TM - Secondary Treatment - Master Plan.docx 



expenditures. For this analysis, two phases were considered: Phase 1, which would be in 
service by approximately the year 2025 and would maximize total nitrogen removal and a 
Phase 2, which would be in service by approximately the year 2035 and would be designed 
to meet a total nitrogen limit of 8 mg/L. This analysis evaluated 2025 and 2035 flows and 
loads and did not look at flow and load conditions between these two years. The exact 
timing of facilities needed between 2025 and 2035 will be determined during the pre-design 
phase and will be based on flows, loads and regulatory drivers. Two alternatives were 
evaluated:  

• Full Treatment CAS: For this alternative, the entire flow would be treated through
CAS secondary treatment. For this analysis, only the facilities that would be needed
for 2025 flows and loads would be built initially. The remainder of the facilities would
be built and become operational by 2035. This alterative would be able to meet an
effluent TN limit of 8 mg/L by 2025 and an effluent TP limit of 1 mg/L by 2035.
Expected facilities needed at 2025 and 2035 are summarized in Table 14.

Split Flow CAS: In 2025 a maximum base-loaded flow of 17.8 mgd would be treated
through a new CAS secondary treatment process and the remainder of the flow
would be treated through the WPCP’s existing secondary treatment process
(ponds/FGRs/ AFTs). In the split flow mode, the aeration basins would be operated at
a lower aerobic SRT of 5 days. Additionally, the split flow mode would operate at a
base-loaded condition, with all the peaks handled by the existing pond system.
Figure 12 shows a schematic of the split flow treatment option. As shown in
Figure 13, primary effluent would flow into the Primary Effluent Distribution Structure
and flows in excess of 17.8 mgd would be routed to the pond system. This could be
achieved with an overflow weir. Since the existing pond system needs to maintain a
minimum flow of around 4 mgd (agreed to at the December 13, 2013 Split Flow
Meeting), the overflow weir would be automated and could be lowered to ensure that
the minimum flow is maintained through the existing pond system. By 2035, the entire
flow would be treated through an expanded CAS process. Since this alternative relies
on the City’s current natural system (ponds/FGRs/AFTs) for treatment of a portion of
the flow, it is not anticipated that it would be able to meet a TN limit of 8 mg/L by the
year 2025. However, it is anticipated that this alternative would result in an
improvement in winter nitrification (as shown in Table 15) and an improvement in
effluent nitrogen loads (Figure 14). This alternative would be able to meet an effluent
TN limit of 8 mg/L and TP limit of 1 mg/L by 2035. Based on initial conversations with
the Regional Board, it appears that the Regional Board would be accepting of a split
flow approach. Expected facilities needed at 2025 and 2035 are summarized in
Table 14.

29 September 2014 – FINAL 
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP – Secondary Treatment /TM - Secondary Treatment - Master Plan.docx 



sun0914f12-9265.ai

Figure 12
SPLIT TREATMENT CONCEPT

SECONDARY TREATMENT
MASTER PLAN AND PRIMARY TREATMENT DESIGN

CITY OF SUNNYVALE

Influent
Flow

Primary 
Sedimentation

Dual Media
Filters

LIQUID

Preliminary/Primary Tertiary

SF 
Bay

Chlorine
Disinfection

Reuse

Pond 1

Fixed Growth 
Reactors

Secondary

Pond 2

AFTs

Headworks

Screens

Pumps

Grit
Removal

Activated Sludge



sun0914f13-9265.ai

Figure 13
SPLIT FLOW TREATMENT FLOW SCHEMATIC

SECONDARY TREATMENT
MASTER PLAN AND PRIMARY TREATMENT DESIGN

CITY OF SUNNYVALE

Primary Sedimentation Tanks

Aeration Basins

FM Flows > 17.8 mgd
(Up to 40.7 mgd)

58.5 mgd

17.8 mgd

Ponds

Legend

Flow MeterFM

Primary Effluent (PE) 
Junction Box (existing)

Primary Effluent (PE) 
Distribution Structure



sun0914f14-9265.ai

Figure 14
EXPECTED YEARLY TN LOAD WITH SPLIT TREATMENT

SECONDARY TREATMENT
MASTER PLAN AND PRIMARY TREATMENT DESIGN

CITY OF SUNNYVALE

NOTE: 
Data for the years 2006, 2007, 2008 and 2013 were measured 
by the City and represent the average effluent TN load over 
the course of these years. Data for the years 2009, 2010, 2011 
and 2012 was estimated based on measured effluent flow for 
those years and the average TN concentration for the four 
years of measure. The projected red line abruptly drops in 
2035 due to the projection that the full CAS plant would come 
online that year.

200,000 

0 

400,000 

600,000 

800,000 

1,000,000 

1,200,000 

2000 2005 2010 2015 2020 2025 2030 2035 2040

E
ffl

ue
nt

 T
ot

al
 N

itr
og

en
 L

oa
d,

 lb
/y

ea
r

Measured Data

Estimated Data

Projected with Split Flow CAS

Projected Load with Existing Process



Table 14 Phasing Comparison 
Master Plan and Primary Treatment Design 
City of Sunnyvale 

Description 
Full Treatment CAS Split Flow CAS 

2025 2035(1) 2025 2035(1) 
Aeration Tanks 3 tanks + 1 tank 2 tanks(2) + 2 tanks 
Secondary Clarifiers 8 clarifiers + NA 4 clarifiers + 4 clarifiers 

Blower Bldg. Bldg w/5 
blowers + NA Bldg w/4 

blowers + 1 blower 

RAS/WAS PS PS w/5 pumps + NA PS w/3 pumps + 2 pumps 

Diurnal EQ Full EQ + NA NA + Full EQ 

Emergency EQ Full EQ + NA NA + Full EQ 
Notes: 
(1) Additional units required. 
(2) Base loaded aeration basins operated at a 5 day aerobic SRT. 
Anticipated facilities needed for the design nitrogen load scenario. 

Table 15 Expected Effluent Quality in 2025 with Split Flow AS Alternative 
Master Plan and Primary Treatment Design 
City of Sunnyvale 

Existing System 
(ponds/FGRs/AFTs) CAS Blend 

AAF Influent, mgd 4.0(1) 13.8 17.8 

AAF Effluent, mgd 2.6(2) 12.4(3) 15.0 

AAF NH3, mg/L 12.7 2.0 4.2 
AAF TN, mg/L 21.7 9.0 11.3 

Winter MMF Influent, mgd 5.1 17.8 22.9 

Winter MMF Effluent, mgd 5.1(4) 17.4(3) 21.1 

Winter MMF NH3, mg/L 18.0(5) 2.0 4.8 

Winter MMF TN, mg/L 26.2(5) 9.0 12.0 
Notes: 
AAF = average annual flow, MMF = maximum month flow. 
(1) The minimum flow to the natural system is 4 mgd as agreed on at the December 13, 2013 Split Flow 

meeting. This flow was based on a typical average annual evaporation rate of 1.4 mgd and a minimum 
pond flow of approximately 2.6 mgd. 

(2) Difference between influent and effluent flow is estimated from the difference between pan evaporation 
and precipitation data. 

(3) Difference between influent and effluent flow is from estimated recycled water use (assumed to equal 
current levels). 

(4) Assumed that for the MMF, there would be no net loss of water from the natural system due to 
evaporation / precipitation. 

(5) Assumed that the existing system (ponds/FGRs/AFTs) can at least meet current winter ammonia limits 
and current maximum month measured TN concentrations. 

33 September 2014 – FINAL 
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP – Secondary Treatment /TM - Secondary Treatment - Master Plan.docx 



Table 14 summarizes the differences between the Full Treatment CAS and Split Flow CAS 
alternatives. Based on these differences, the capital, O&M and NPV costs of these two 
alternatives were compared in Table 16. More detailed cost information for this table is 
included in Appendix B. The Split Flow CAS alternative has a higher total capital cost due to 
required upgrades to the City’s existing system to allow it to function until 2035. The 
assumed upgrades were discussed at the December 13, 2013 Split Flow Meeting and 
include: (1) flow split structure; (2) rehabilitation of the FGRs; (3) effluent monitoring 
stations upstream and downstream of the AFTs; (4) piping and valving provisions to the 
filter complex to allow for recycled water provisions; (5) pond effluent pump with VFD; and 
(6) two pond dredging events. It is not assumed that the ponds would be retrofitted to 
protect against sea-level rise. Although the Split Flow CAS alternative has a higher capital 
cost, this alternative’s lower O&M costs and ability to delay significant capital investment 
result in a lower NPV cost. 

Table 16 Present Worth Summary  
Master Plan and Primary Treatment Design 
City of Sunnyvale 

Description 
Conventional CAS (1) 

($ in Millions) 
Split Flow Conventional CAS (1) 

($ in Millions) 

Capital Costs through 2035(2) $171M± $186M± 

O&M/year in 2025(3) $1.5M± $1.2M± 

Present Worth – Capital(3) $128M± $116M± 

Present Worth – O&M(3,4) $16M± $14M± 
NPV $146M± $133M± 
Notes: 
(1) Costs based on AACE Class 4, Planning Level, estimated level of accuracy -30% to +50%. More 

detailed cost information for this table is included in Appendix B. Costs are for alternative 
comparison only and exclude common facilities. 

(2) Includes aeration basins, secondary clarifiers, equalization, and project costs. 
(3) Includes operations, maintenance, chemical and power costs. 
(4) Inflation = 3%, Cost of money = 7%, Real discount rate = 3.8%, 20 year period. 

Figure 15 compares the escalated cash flow of the two alternatives (assuming a 3 percent 
escalation rate) for the entire plant project. Table 17 summarizes the elements included in 
the first phase (through 2025). More detailed cost information for this table is included in 
Appendix B. For the Full Treatment CAS alternative, the first phase (through 2026) 
escalated project costs are $384M and the escalated costs through 2035 are $484M. For 
the Split Flow CAS alternative, the first phase escalated project costs are $293M and the 
escalated costs through 2035 are $546M.  